ITEM 56371

SCANIA770S 8x4/4

1/14 SCALE R/CTRACTOR TRUCK

1114 BBRCEYIhSvovu-X N=—=T=—=AWRN XA 770 S 8%X4/4

PARTS

K MUEBRBDHF Y MIFEGLMIREEETZELHVET,
* Specifications are subject to change without notice.

=T —L R eeereeens X1
Chassis frame R 14305702

o
©

* Technische Daten kénnen im Zuge ohne Ankiindigung verandert werden.
* Caractéristiques pouvant étre modifiées sans information préalable.

Q PARTS X1
10005467

(B 7>—EB&)
PARTS x1 Coupler parts
10005473 Sattelkupplung-Teile

Piéces de sellette d’attelage

PARTS X1
10115065

Fahrgestellrahmen R
Chassis bi-longeron D

RF A eeveeeeenanaenaaan X1 TS hR—Ls ceveveeeeens X1 =T =L Lo X1
Cab 19335871 Platform 19406376 Chassis frame L 14305702
Kabine Plattform Fahrgestellrahmen L

Cabine Plateforme Chassis bi-longeron G

PARTS X1
19008208

v —ER&R)
Chassis parts
Chassisteile
Piéces du chassis

PARTS X1
19005933

(U BRAVIN—EBS)
Cross member
Quertragers
Longeron

) =

AELBG
Not used.
Nicht verwenden.
Non utilisées.

PARTS X1
319115047 2 @ c

N
-

)

@

F/
®

PARTS %2
19008213

PARTS X1
19007442

PARTS X1
19007443

I

© BU—U10 ©

o~

i |
21
R

il

(©)

(©)

(©)

A

(20| [19 T

. PARTS x1
51000

(AATL—ER&)
R/C deck parts

PARTS X1
19004978

RC Halterung Teile

Pieces de la platine RC
_o U U 'o
o N3 N o
9] 4 9]

o o

|

N

772 2> FER& / For option parts

Fur Zubehorteile / Pour piéces optionelles

PARTS X1
19225230

X

0223 ©2023 TAMIYA

56371 Scania 8x4/4 (11057664)



PARTS x
19007360

1

\
6 1
ﬁ

2/

PARTS X
19007342

1

BB
19007361

‘ ‘ PARTS x1
19007362

1<)

‘ . ’ PARTS x1
. 19007447

o o
(e]
°@
—
7 IE

PARTS x1
19115549

PARTS X1
19115540

12/

PARTS x1
19225233

D

w” PARTS x1

19225234

PARTS X1

19007363

PARTS x1
19007445

S| =)

00 0O
EOES

PARTS X1
19115551

v PARTS x1
10225105
2

G AU

O\
0 ()
A
000y 31 |4

000d 0aggy)

FT7avRAE&

For option parts

Fiir Zubehorteile

Pour piéces optionelles

PARTS x1
19115552

1

c

C

2

~

Ne

PARTS x1
19115563

- e——— ‘éié;/
A\ w—




‘“ PARTS X1 PARTS X1
L 19115560 19225228
]

e &%;@ ? &&; D
| [ L i
V |— —
= | [l Haslg =
\Wﬂnj i) &

‘m’ PARTS X1 @ PARTS X1
19115562 19007444
U U U U\
o o o
/—\
—
o © o
—
=
—
—
q | ]
2 4U
—
3 IR All=—=
[+ ] 0
5 A
HI
©|r © o] I@ \' I
-
2 — = e ‘m’ PARTS x2
19115564
H2 Ll 4
U‘ u:HH":HH: U .
H 5 (e} ° ° o =)
= = = T | .
o0 o\ o
a u)
o © % 9 ) oo
= d . | =
°
iy HI 4
] ul R .
a ] [ I I —L° S il —
o o
@/ﬁ é: — —mm—~ ° ° H
(@)
o ol l—/ U
o o
7 = -
o
¢ [© 0 0 R °]ﬂ |
[¢] o] o o ° °°
7 T L )
L of o .
H ° ° ) ) 0—=0
PARTS x1 ﬂ C A i

19115568

PARTS X1
19115559

2

o' i
o> © | 0

) PO [80]

L =

U u2 F’QBZWL =

. 4 ) 0
) T—— C ]




PARTS x1
19115565

19115566
N

PARTS x4
10445258
0 9

19335674

N ! ! ]

1) I - T

S JiENEEEN

T = 3

: [ T T
e aTaataa!
2o, o0 ||t 1B
@@ | AR
L;ﬁ - ol = N g ‘

K SEMREIVLZBICAS>TVET, FELTESTLEELY,
* Extra screws and nuts are included. Use them as spares.

* Ersatzschrauben und -muttern liegen bei.

% Des vis et des ecrous suppleméntaires sont inclus.

Les utiliser comme pieces de rechange.

Y

XX
19225235

&5
6

o
0 oo
° o

PARTS X2
19115567

NE=al

F 7 avRaiha
For option parts
Fiir Zubehorteile

Pour piéces optionelles

PARTS x1
19115558 PARTS x1
(“ ”) 19007446
¢ (z g¢£ ﬂ =
PARTS X1
p: 56536 N 0 PARTS X2
10225330
3 5
- L= 1
U 8
— >
1
T2 2
O s
IR eSS :
2
Cj
1\ ﬂ 4 % 1 12 ﬂ_//
I] I] I] I] I] I] [”] TOVRRAY (K) ee- X4 ALY =2 ceeeencnnnnnns X1 AT WH— eeeenns X1
. Front tire (wide) 19808176 Metal transfers 11421811 Sticker 11421856
>7 FAWE ceeeeeeeeeeee. X1 Vorderer Reifen (breit) Metall-Sticker Aufkleber
ghgt IrtO(t:I 19400572 Pneu avant (large) Transferts métal Autocollant
chaltstange
Tringlerie de boite de vitesse ZTaRSUv TR () ceeeeees X1 T IOTFINA T evvenees X1 Y A7 () <oveveee X8 N FY—FEET—R eeeeeees X1 E o SR TP PPP P X1
Propeller shaft (long) 13555183  Antenna pipe 16095003  Rear tire (narrow) 19803091 Battery extension cable 17175133  Motor 17435116
Antriebswelle (lang) Antennenrohr Hinterer Reifen (schmal) Accu Verlangerungskabel Moteur
Arbre de transmission (long) Gaine d’antenne Pneu arriére (étroit) Cable d’extension de la batterie
TSFLEEE 10335128 36T75#¥ -X1 37T7 5%+ -X1 A4TTSFY X1
Gear bag 36T Gear 37T Gear 44T Gear
Zahnrader-Beutel 36Z Zahnrad 37Z Zahnrad 44Z Zahnrad
Sachet de pi . 30T7S5Fv -X1 Pignon 36 dents Pignon 37 dents Pignon 44 dents
achet de pignonerie 30T Gear
o 30Z Zahnrad
;;IZ%:\'—"V X1 Pignon 30 dents
ear
27Z Zahnrad
Pignon 27 dents
~ MA3 3x8miER ] MA6 1-6x5miE X qmm MAQ 2X5mk>REZ
X7 Screw X3 Screw X4 Screw
19406368 19805853 Schraube Schraube 94802 Schraube
Vis Vis Vis
3X12mFER 3x6mmALE X 3X18mmERfTE R 3x18mmF vy FRAT Y1~
Qoo MAT >80 Mas 2eomel  (Cmm S Capsorow '
Schraube Schraube PaBschraube MA10 x1 ylinderkoptschraube
19805898 Vis 19805636 Vis !\Q/!;gggfz Vis décolletée 19804391 Vis a téte cylindrique
MA2 3X10miEZ i} MA5 1.6X7mmfLER MAS 2:6X10mn/ 3>~ FEX MA11 3X10mF vy T2 )1—
X2 gc:]ew b X2 gc:]ew b X2 Screw X2 Cap screw
chraube chraube Schraube Zylinderkopfschraube
19804159 Vie Vis 19804394 Via 19805612 Vis a téte cylindrique




Vis a téte cylindrique 2w b
mm}
MA13 3X12mZyE>JER - |>\</!A26 Nut
Tapping screw Mutter
X8 Schneidschraube 19804230 Ecrou
Vis taraudeuse

Zylinderkopfschraube Ecrou (noir)
14305703 Verschleissplatte

Servo saver spring (small)
Servo-Saver-Feder (klein)
Ressort de sauve-servo

(petit)
O o O O vyl (R)
HR— R TYDY Shackle (long)

19805831 Cap screw ~ 19805896 Mutter (schwarz)
MA40 x2 s1000 MA44 »I7U>5FL—Fk
Y—REeAN=RTVT (] X1 Wear plate

Plaquette anti-usure

19805629
3By Fy b

MA14 3X10mZvE>JER '>\</LA27 Lock nut

X6 Tapping screw 19804364 Sicherungsmutter

A MAS39 x1 51000
HF—REAN=ZATIVT (K) . <5
Servo saver spring (large) MA43 R—IVERTV>Y
2x8 ~ 3mF v k() Servo-Saver-Feder (groB) x1 :oll;i ffpré"g
ummuummu mm 7~ mmF~y b (5 Ressort de sauve-servo alterfeder
d I>\</=A-| 2 FrvIRTUa— O) I>\</|2A25 Nut (black) (grand) 19804927 Ressort de fixation

Schneidschraube Ecrou de blocage Support sprin Federbugel (lang)
19804392 Vis taraudeuse MA41 x Feggr derFl)\bsgt’Utzung M}ggg X4 support de lames (long)
3Oy oFy b () 1
By e @ MA28 Look nat (thin) 19804927 Ressort de support
X8mmZyETER ock nut (thin
MA15 Tapping screw 12305991 Sicherungsmutter L~ 5 e~ S
X37 : (diinn) == MA42 1X6mRATUTEY v oIb (&)
19805754 Sphneldschraube E | fi Spring pin Shackle (short)
Vis taraudeuse crou nylstop (fin) X1 Federstecker Federbiigel (Kurz)
19803455 Stec MA46 x4 9
PN Goupille a ressort Support de lames(court)
GW MA16 26X10mZyEYTER MA29 3m7v<v— (X) 19804921
X2 galapin% sc':ew b X1 Washer (large)
50575 Schneidschraube X ssts Beiagscheibe (rof) (]| o o i
3%12mm MA47 YZ7hU—T2+%Th
=55 NN 3amm7 s v— Axle lifting shaft
I50I4% vE YITER ')YLA'?’O Washer 1>:<3;55182 Welle zum Anheben
Flange tapping screw Beilagscheibe Axe de levage d’essieu
Kragenschraube 50586 Rond%lle
Vis taraudeuse a flasque . MA48 6x48m+7 - MA49 IRY TR s i—
MA18 3%10mm MA31 5><7><0.3mm/,_L\ X2 Shaft % Bump stopper
e o s X1 Shim 19803450 Achse 4 Anschlagpuffer
Wm X3 IIVIRYEYTER 53587 Scheibe Axe 16274007 | jmiteur de suspension
19805682 e, Cale
Vis taraudeuse a flasque 11504 2 O
MA19 3X8mm @ Metal bearing
T xs TSVIRYEITER Metall-Lager
19804935 Flange tapping screw Palier en métal O
Kragenschraube o
Vis taraudeuse a flasque 850X4%)L MAS50 Y7 7o RILAUSR
Metal bearing x1 Axle lifting helix O
5X9mm Metall-Lager 13451474 Vorrichtung zum
MA20 ro—R—L Palier en métal Anheben der Welle .
X1 Ball connector R Spirale de levage d’essieu MA5S2 Zorhr&2VIN—ZAF—A
19805611 Kugelkopf 8mmOY) > 7 (&) X2 Front damper stay A
Connecteur a rotule O-ring (black) Vordere Dampferstrebe A
19805822 O-Ring (schwarz) Support d’amortisseur avant A
MA21 5mm Joint torique (noir)
m]m]] En—R—iv
X2 s O
Ball connector 3mOY > 7 (&)
50592 Kugelkopf @ I>\</!|A35 O-rir_19 (black) o) O MAS53 xa
Connecteur a rotule 84195 O-Ring (schwarz) 19804919 _
Joint torique (noir) 782 MFRART—A
st MA22 5%6.55mm O Front suspension stay A
@)\ X2 Eo—R—LFvk C——> MA36 1-5x10mv 7 b Vordere Aufhangungsstrebe A
~ 1

Ball connector nut Shaft Support de suspension avant A
19804206 X1
3mm Kugelkopf-Mutter 13550035 Achse
Ecrou-connecteur Axe O
arotule
I I - MA54 x4
MA23 5x68m = = 0) Mo
Eo—R—ivFvhk VY Y7L —k N =_
X = ~ 5 . 70V MFRARX7T—B
Toa0ad0s  Ball connector nut MA37 x2 Z77U>7%%7t MAS51  Rear suspension plate O Front suspension stay B
Kugelkopf-Mutter 13555110 E;i?(wglzhaﬂ X2 E;ntere Au:‘hangungsplaﬁe " Vordere Aufhangungsstrebe B
Eig(:ﬂfe(:onnecteur Axe de direction laquette de suspension arriére Support de suspension avant B

A

o S S \RKIVAFT—
4mEEO—R—)b — Ay TIVITRIVE MAS55 x1 3
O@m MA24 Ball connector llmllll.l Coupling bolt 14035068 Panel stay

X1 Paneelhalterung
Kugelkopf Koppelbolzen ( )
50590 Connecteur arotule 1“2,!'&)?286 x1 Targette d‘accouplement < Support de panneau
3mOwoFy b (GE) Ul UL
@"’ @ MA28 Lock nut (thin) MB11 x1 3Xx110mm@E %<+ 7 b / Threaded shaft
19406369 X10 (Sdit_?he;ungsmutter 19804182 Gewindestange / Tige filetée
» 19805991 unn,
Ummm 3><15mm§|,§e/;<v Ecrou nylstop (fin) [T T
MB1 x2 Schraube =y MB12 x1 3X105mnf %>+ 7 b / Threaded shaft
: 3m7>>IF v b 12500033 Gewindestange / Tige filetée
Vis
19805859 X2 Flange nut
MA4  3x6émAER 19805897 ggfgﬁg"a:tsteae e R
X2 gg:ﬁ‘gube q MB13 x1 3X100m# %<+ 7 b / Threaded shaft
19805636 Vis MB5 meE,_)ri\::\ 89835 Gewindestange / Tige filetée
3X14mETE R G o E-Ring N T
B hros 2 e o oo
MB2 xs Vis décolletée 3mOU Y (B) X1 Threaded shaft I0Y FEVIN—ZF—B
19808289 MA35 : 19805628 Gewindestange
X6 O-ring (black) Tige filetée Front damper stay B
MB3 3x12m735v hER 84195 O-Ring (schwarz) Vordere Dampferstrebe B
X2 Screw Joint torique (noir) mmmm MB15 3X18m@xs v 7 b Support d’amortisseur
19804608 \S/icshrane X2 Threaded shaft avantB
D 3x22m 12500024 _(Iiew;nl(i?'stange
paism MB6 oy lgetieice LU= h5—
FryFRYIY1— X2 crew pin MB20 b Il
MA10 xo Sapscrew 19805755 Schraubzapfen MB16 x6 19445414 X2 ngggrﬁfaggn
19804331 gnaerkoptschraube Cheville a vis O FUN=2 ) E— 19804925  Collier damortisseur
SR B [ MB7 3xaxoom D amprer Bvhnder
5X9mmEEA—R—Jb X2 AN—H— Corps d’amortisseur 3xX19mm oY
T Ball connector 19803451 Spacer Sl
MA20 x4 Kugelkopf Banzing MB17 &>/ \=+7+ Il:glr:(kg:'rk‘)olzen
19805611 Connecteur a Entretoise D:Imm X Damper shaft MB21 x2 Axe d’articulation
rotule s _ 19804923 Dampferstange 12685035
5X6.55mm SR8 (L) Axe d’amortisseur
st MA22 22N TEIISAET Adjuster (L) . R FuFSA v T
OfiC, M2 comrr creieiects W Mete 2oz | O ] T G
3f 19804206 Kugelkopf-Mutter MB8 x2 Chape arotule (L) X6 ngpfer s'erlgg Achsschenkelwelle
mm o 51283 15005067 pampier-reder MB22 x4 Axe de fusée
Ecrou-connecteur Ressort d’amortisseur 19804922

arotule y 5mm7'-‘/_°vxa— w
©) MA2s  amFot o @ 1- Adjuster (M)

Einstellstlick (M)

Nut (black) N
N fetossos Mutter (schwarz) MSQBGQ x6 Chape arotule (M) MB23 x4 19805460
Ecrou (noir) MB10 5 R (S) A= RTIVG
3mOay 7+ kb mmJ= . Front leaf spring
|>\</|A27 Lock nut @ x4 A_d]uster (._S) Vordere Feder
19;&364 Sicherungsmutter 50797 Elnstell§tuck (S) Ressort a lames avant
Ecrou nylstop Chape a rotule (S)

5 56371 Scania 8x4/4 (11057664)



.OOO
o O

MB24 V—7ZN—4—

MB25 URIV b

Il Il Il

MBzG =04 ity 31
X1 Front axle

Spring seat U-Bolt 15495017 Vorderachse
x4 Federsitz X8 U-Bolzen Essieu avant
Assise de ressort Boulonen U
’*-'@ 1M50N7 U5
C @ MC6 ;
19406370 x4 Ball bearing
Kugellager
53008 Roulement a billes MC14 — | _
3%20mALE R VY HRRT—A MC15 YV RR7—B
MC1 m X4 Rear suspension stay A X4 Rear suspension stay B
X8 Screw MA32 11504 2)1 . Hintere Aufhangungsstrebe A Hintere Aufhangungsstrebe B
19805895 Schraube Metal bearing Support de suspension arriére A Support de suspension arriére B
Vis X10 Metall-Lager
19805622 Palier en métal
3X15mmiLE R J—JZAR—H— R
(o~ MB1 Serow orepoe O \Ead o vigos U
19805859 Schraube MB20 Dpamper collar O Federsitz Halte bl
Vis X4 Dampferkragen O O X2 Assise de ressort x4 Boulon gn U
N 19804925 Collier d'amortisseur
3x18mmERfFE R
Step screw M -
MA7 PaBschraube 5X13mm#, 7w a ) — _
x4 Vis décolletée Round bushing  ( = ) F7ov7hA
19808291 L Kre|shl{|se = Diff shaft A
3X14mmERfHE R MC7 x2 Entretoise MC16 x2 Ausgleichsradachse A
Step scre o3 Arbre de différentiel A
PaBpschra:Ivae mMcs 2 i 19805458
MB2 x12 Vis décolletée O Joint cup — =
19808289 X3 Gelenkkapsel [ I I“‘“‘“‘“‘“““
19804181 i =
m MGC2 2X5mF+vyFRHYa— Noix de cardan M STk B
X6 (Z:al?nztgr?(vg fschraube 198051578 x2 Diff shaft B
19808223 V%/s A tote c?/lindriqﬂe ARJLEF () Ausgleichsradachse B
|)\</!‘CQ Large bevel gear Arbre de différentiel B
=5 Kegelrad groB
mjmT} MC3 3X4mmg$js:rew 50602 Grgnd pig?wn @ ey
:;385077 Madenschraube conique MC18 x1 3Xx100mmtLER
Vis pointeau % MC10 R+ (1Y gc:]ew b
chraube
AN MA25 3mF v b (ER) X6 Small bevel gear Vis
Kegelrad klein
O Nut (black) 50602 ey .
) J X16 Petit pignon conique
~ 19805896 Mutter (schwarz)
Ecrou (noir) =
NIV v T+
MA27 3mBv73 b '>\</I2C11 Star shaft
xal g?:hkerr‘lljl;gsmutter soeoz  Stern-Achse i
19804364 Ecrou nyistop Support de satellite MC19 x2 MC20 x2
15405029 15455002
IMISTTF T I7HIN— D27k S
MB4 mm,:k;;ge nut i = NN @ @ Differential cover Ring gear
X4 Kragenmutter [N @ 2axXaV 1/ v Differential-Abdeckung Tellerrad
19805897 Ecrou a flasque —— Bevel gear shaft Couvercle de différentiel Couronne
— Kegelradachse
MC1 2 x3 Arbre de pignon conique
15455065
MC4 om7vv—
X4 Washer N
19803088 Beilagscheibe MGC21 Y¥U—TFRTIY
Rondelle X2 Rear leaf spring
sy oo 19805522 Hintere Feder
MC5 4mmEU>% MC13 7axsy+v7+ @) Ressort a lames arriére
x11 E-ring X1 Propeller shaft (short)
50380 E-Ring 13555093  Antriebswelle (kurz)
Circlip Arbre de transmission (court)
3mm7 v —
D @ - @ @ M3A30 Boage FPRR—H— ()
Beilagscheibe . -7
194036{4 50586 Rondelle MD10 20T=voav+v¥ MD13 Gear hub (long)
MA3 3xX8mmiLE R X1 20T Gear X2 Stabmutter (lang)
X5 Screw MC5 4mmEY) 5 13545010 20Z Zahnrad Moyeu de pignon (long)|
19805853 Schraube %12 E-ring Pignon 20 dents
Vis _Ri M)
50380 gichllri]g P ZRNR—H— (5T)
Umm MA4 3xX6mmiLE R 3T= s o MD14 gteat: hutbt (st(frt))
Screw 2mmEY >4 Iyvarv X1 abmutter (kurz
123335 Schraube @ MBS E-ring MD11 13T Gear Moyeu de pignon
636 Vis X6 E-Ring X1 13Z Zahnrad I (court)
. 50588 Circlip 13545009 Pignon 13 dents
Ummm MD1 2X6mmALE R
Screw 1M50N7 U5 \
:3543023 Schraube @ MCG Ball bearing 10TEZA >+
Vis 2 Kugellager MD12 10T Pinion gear
. 53008 Roulement a billes X1 10Z Motorritzel
(I MC3 3X4mT1ExRY 13505039 Pignon moteur 10 dents
X1 Grub screw MD5 1260442)L
19485077 {\ll!ader_\schraube X4 Metal bearing
is pointeau Metall-Lager
. 19415549 Palier en métal
mm} MD2  3X3mIERY
X1 Grub screw 11504 %2)1
19808089 Madenschraube MA32 Metal bearing O O
Vis pointeau X6 Metall-Lager
MD a7 el 19805622 Palier en métal
mm< 7 bR—
Oﬁﬂm X1 3 Shift ball
19804831 Kugelkopf 10000004000 O 111441
Rotule de boite MD6  2x45mmmExI>+ 7k
Fok (R X1 Threaded shaft
3mmF - Gewindestange
M5A25 Nut (black) 12500017 Tige filetée
19805896 Mutter (schwarz)
Ecrou (noir) (I )
. N MD7 3X30mmFRIo+ 7k
® MA26 2m3 b X1 Threaded shaft
-/ X2 Mutter Gewindestange
19804230 Tige filetée
Ecrou
MB4 3m7>>IF vt MD8  4mm7rR%— @
X2 Flange nut x2 Emetolatiok
Kragenmutter 10445563 N
19805897 Ecrou a flasque Chape arotule O O
MD4 13X6m7 v — MD9 SITNRTIVY MD15 FVRvoZX7L—+B MD16 FyYHRvoRTL—FA
X1 Washer X4 Shift spring x1 Gearbox plate B X1 Gearbox plate A
Beilagscheibe 19804926 Schaltfeder N . Getriebedeckel B Getriebedeckel A
Rondelle Ressort de boite de vitesse Plaquette de carter B Plaquette de carter A

6



MD17 ¥7t7—1 MD18
X1 Shift arm X1
Schaltarm 14305125

Renvoi de boite

MC8 JaqArbhyT |]

Gelenkkapsel

Noix de cardan Plate stay

@ X1 Joint cup MD20 x4 L —brXF—
19804181

Plattenhalterung

Support de plaquette

(1=

MD21 x1 FVZ+vT7HA
19805459 Gear shaft A
Getriebewelle A
Arbre de pignonnerie A

MD19 x3

i =

= -

TNTH—Y
E—2—TL—t Shift fork MD22 x1 F¥>v7B
Motor plate Schaltgabel 19805459 Gear shaft B
Motor-Platte Fourche de boite Getriebewelle B
Plaquette-moteur de vitesse Arbre de pignonnerie B

E

2-@

3X10M7 5> I2vEVITER U

5xX4mmi 7y
H:l ME15 Round bushing

. HUIN— v T b Kreishiilse
19406371 Wﬁj Flange tapping screw MB17 "
E MA18 x1 Kragenschraube X1 B?}mpfef Sft"aﬁ Entretoise
0805662 Vis taraudeuse a flasque 19804923 Jamplerstange A\
19805 Axe d’amortisseur 7 ) RIS
MD2 3x3m1EXY ME14 PEREE A O ) ME16 \éVh;elSub
Grub screw Coupler nut % & x4 adnabe
X
. m«m} 19208089 Madenschraube X1 Spannmutter \ / 19805337 Moyeu de roue
3><15mm3§2:e§v Vis pointeau 13455299 Ecrou d’attelage ~
MB1 xg ~ gohraube MA24 4mED—R—b MY T
19805859 X2 Ball connector 2X75mMERI v T+
3x10mLE 50590 Kugelkopf MEI17 1 Threaded shaft
Ummm MA2 mmScreﬁ Connecteur a rotule 12500035 Gewindestange
X5 Tige filetée
19804159 a"shra“be MA25 3mF vk (2) ‘oe
Nut (black] X >
IXBMALE R o/ 3505896 M‘:,éefzgcﬁ,warz) U] 00 A AARAARAAAAN 3 GOmmé—lg’Sﬁ
MA3 mm Ecrou (noir) ME18 x4 Schraube
Screw N
x2 Schraube ~ " 19808292 Vis
19805853 Vi 7N ME9 3m7Fvh ()
Is \ © ) X6 Nut (silver) [i [I]
N ~ Mutter (silber)
3x6mmALER 19802244 - L
mem M@“ Screw Ecrou (aluminium) ME19 x1 3X60mu>s>
19805636 Schraube . 2mmF b Link pin
Vis MA26 2mm7~ Lenkerbolzen
N N X17 Nut Axe d’articulation
(m ME] 26X3m#Ex o ios0  Mutter
X2 Screw Ecrou
Schraube
Vis am7>>yavoFvk
N Flange lock nut ME20 x1
hmm X
ME2 2 4mm§|::l:_e€v '>\</|8E1 0 Sicherungsmutter 13451473
f;;g‘“ 58 Schraube 19805557 ﬁacl;zt 2y|5t0p a AT 3—
Vis Metal jaw - e
o 3 —FB
Metalibigel ME21 xq Zaf~bIL—t
> S~ A p talli Coupler plate B
6%
(o ME3 1.6X10mmf R MB4 3m7>TIF vk Machoire métallique 19400031 Kupplungsplatte B
X1 Screw Flange nut Pl tte d'attel B
Schraube X1 Kragenmutter aquette dattelage
Vis 19805897 Ecrou a flasque ( R
(Jrmmmmm 1.2X6mmsiLE R “ O Q O
|>\</|8E4 Sorom ME11 3m&A ~Fv b+
Schraube X1 B:ﬁi?(r?\lijttter O
Vis 19805827 Ecrou de pression O O
H)mmm ME5 3X8mEX s %) o
Screw ME12 2m7 <+ —
:;go 5696 Schraube @ X1 Washer (large) M E2§3 X1 19400031
Vis 19805758 Beilagscheibe (groB) JaAvrIL—FA
Rondelle (grande) Coupler plate A
3X6mMm7 Sy FER . Kupplungsplatte A
ﬂhﬂmm MEG6 mmSc?e;vb @ MB5 2mmE) > 5 O Plaquette d’attelage A
19808228 Schraube X1 EIH?,?Q
Vis 50588 Girclip L )
2X = . ——
(Jommm  ME7 - 2x8mi=RER 1150441 ME22 x2 <vF75v7
X4 Schraube MA32 Metal bearing 19445517 Mud flap
10323 Vis X8 Metall-Lager Schmutzfanger
19805622 Palier en métal Bavette O
dhmm MAQ 2X5mhk>ZEZ
Screw —s5 _
;ftgoz Schraube Amn A d'/ TAH
Vis djuster e) e)
Elnstell§tuck
2X5mF vy FRIY)1— MD8 x2 Chape a rotule ME24
E\mmm MC2 Cap sorow 10445563 ) o x1
X12 Zylinderkopfschraube VB—22RTVY TIVHE—RT—L
19808223 Vis a téte cylindrique ietu[’_" Ep'_f"ég Left fender stay
usriick-Feder (o) (o) ; i
st METS <1 Retordoriow oL -° el o]
Tapping screw . gauche
MA13 x5 Sohneidsohratibe [MN\NWI YR—PRTVUVY
19805629 Vis taraudeuse Support spring
MA41 x Feder der Abstiitzung
MA15 3%x8mZvE>oEx bt 1 Ressort de support ®) 0)
X26 Tapping screw ME2
Schneidschraube 5 x1
19805754 . MA43 x1
Vis taraudeuse ~, A =
19804927 ;Im/f’ﬂ _dXTt_R
2xX8mRZ vy EVIER R—=IVRRTVT ight fender stay
')\(/!ES Tapping screw Hold spring (o) R O o Rechte Kotfligelhalterung
Schneidschraube Halterfeder Support de garde-boues droit
50573 Vis taraudeuse Ressort de fixation 1§
2Xx4mmiLE R 3X10mF vy TR 1— @mm 2X5mmF vy TR Ja1—
@ ~ @ Screw Cap screw Cap screw
ME2 x14 Schraube MA11 x2 Zylinderkopfschraube MCZ X9 Zylinderkopfschraube
19406372 19804158 Vis 19805612 Vis a téte cylindrique 19808223 Vis a téte cylindrique
3><10mm3~S'Ll:“Z 2><8mmg—§'7(l:‘7( 2X12mmg*~y7’7\7')1— N 3X30mm$“/t_°“/'7\EX
crew crew ap screw apping screw
MA2 x2 Schraube ME7 x5 Schraube MF2 x4 Zylinderkopfschraube MF4 x4 Schneidschraube
19804159 Vis 10323 Vis 19803374 Vis a téte cylindrique 19804698 Vis taraudeuse
3x10mmmE x T 3><18mm é‘a‘; ;(:7:‘;7 Ya— Emmmmmmn  2X10m=F v TR )a1— 3x8m&yEVITER
Screw s Cap screw Tapping screw
MF1 x4 Schraube MA10 x2 Zylinderkopfschraube MF3 x4 Zylinderkopfschraube MA15 x14 Schneidschraube
19804200 Vis 19804331 Vis a téte cylindrique 19803452 Vis a téte cylindrique 19805754 Vis taraudeuse

7




3X4mmA EXY 3mm7 Y v — 2m7 v — ()
F [mmj} MC3 Grub screw MAS30 Washer MF7 Washer (small)
X1 Madenschraube X4 Beilagscheibe X20 Beilagscheibe (klein)
19485077 Vis pointeau 50586 Rondelle 10309 Rondelle (petite)
TN 2X8mmRZ Yy EVTER . 2mm7y b
Tapping screw ] MA26 Nut
MES8 i N
x17 Schneidschraube ~ X13 Mutter O O O O O
50573 Vis taraudeuse Ecrou
2x6mmR Yy EVIER 3mEy o F b
Tapping screw Lock nut
MF5 x18 Schneidschraube Sicherungsmutter
19808058 Vis taraudeuse Ecrou nylstop O O MF8 x1
14035040
(D 3% 12meAa—E % 3IMTSTTF vk O ZOY FNVI—RT—
MF6 Screw MB4 Flange nut Front bumper stay
X4 Schraube X6 Kragenmutter Vorderer StoBfangerhalter
19805684 Vis 19805897 Ecrou a flasque Support de pare-chocs avant
‘ ; @««@ N MA25 3mFvk (B) MG11 A
19406373 MG4 3X5mm7 >y FEX ‘ Xx10 Nut (black) X5 Magnet
X4 Screw ~ 19805896 Mutter (schwarz) 19804431  Aimant
51211 Schraube Ecrou (noir)
Vis
. MA26 2m7 b 6mmRF v TE>
3x12mALE R q}mmm MA9  2x5miZRE2 x14 o Snap pin
Screw X50 S be 19804230 Ecrou MG12 x2 Federstecker
MA1 xa \S/_chraube 94802 Vis 51537 Epingle métallique
19805898 s MB4 3m7S>IF vk
. . Flange nut LBIRF—
X
Jumm 7w (p Mes  memgilex ooy Kragenmuter MG13. Uatapod sas
X3 Ecrou a flasque X4 L-férmige Befestigung
!VIA2 X4 \S,icshrau be 19805854 acshraube ) 15395054 Suonort en L
9804159 MA29 3m7 v — (K)
MA3 3X8mER 3X14mF £y TR Y2 — Washer ; Uy
Screw X4 Beilagscheibe MG14 EITIVIZT
X12 Cap screw 19805818 Rondelle Dowel ring
19805853 Schraube MG6 x4 Zylinderkopfschraube X4 Abstandsring
Vis 19804155 Vis a téte cylindrique MA30 3MT Y — 19804610  Bague de centrage
N Washer
MG1 3x4mHAEX 3x6mnF vy TR 31— @ X1 ; .
[ MG7 3xomi 2 S Emmees  [0) [0
19804511 Schraube 19808013 Zylinderkopfschraube ondefle
Vis Vis a téte cylindrique ME12 2m7vv— (X) | | | MG15 x4
= = . ( : ) Washer (large) v
[ mmm MD1 2% 6"""?;; :j ‘Emm|mum\mm|mmm|m| 2X15mnF vy TR 2— x4 Beilagscheibe (groB) Hinge
X4 = Cap screw 19805758 Rondell d :
19443023 Schraube MG8 x4 Zylinderkopfschraube ondelle (grande) SCharwer
Vis 19803454 Vis a téte cylindrique @ MG9 1.5mmEY >4 O O | Charmiére
3 E-ring
2X4mnFLE X %5 yFRHYa— X2 }
Um |>\<,!3E2 Screw Emmm MC2 mm?;‘; ;:ewa )2 19805191 E}fc'l’i‘g
19804158 Schraube x16 Zylinderkopfschraube C) @ C) @
Vis Ay S
19808223 Vis a téte cylindrique [i i)
1.6X3mmALE R 3X8mmAYEVITER 2X28mmY) oY YA RA—RFRT—
(o |>\</I6G2 Screw Umm |>\</!1t1°«1 5 Tapping screw |>\<,|2G‘l 0 Link pin I>\</!1G1 6 Side guard stay
Schraube 19805754 Schneidschraube 19808107 Lenkerbolzen 10443329  Halter fiir Seitenschutz
Vis Vis taraudeuse Axe d’articulation Support de flanc de cabine
o 1.2X4mnALE R 2XxX6mmRZ Yy EVIER RTFART—
'>\</|8G3 Screw Um MF5 Tapping screw —7 == MG17 Cab stay
Schraube x40 Schneidschraube O O X2 Kabinenhalterung
Vis 19808058 Vis taraudeuse \ /19400031 gypport de cabine
— e W AAeEE
gi-ppotgggpaz:b;gaﬁnn» IATAVATANNRARAN LU
Teilebeutel fir Abstellstiitzen MH1  3x132mRRs v b X
Sachet de piéces de pieds supports X1 Threaded shaft LR 2MME) +veevenennnn x4
19808186 Gewindestange Rubber sheet (2mm)
19406374 Tige filetée i Gummiplatten (2mm)
@ (- @l- Feuillet caoutchouc (2mm)
\
5X6.8mm N .
En\m\n\m\mw 2X8mmF vy TR 1— Nt MA23 Eo—R—iLFvh MB9 5m7YvRx%Z— (M) MH2 4m7YvZz2—ll TLAR (IMME) covveeveeeeeens X4
Cap screw @L X1 Ball connector nut X1 Adjuster X1 Adjuster Rubber sheet (1mm)
MAI2 x1  zylinderkopfschraube S0 (9804405 Kugelkopf-Mutter 50596 Einstellstiick 51111 Einstellstiick Gummiplatten (1mm)
19805831 Vis a téte cylindrique 2mm Ecrou-connecteur a rotule Chape a rotule Chape arotule Feuillet caoutchouc (1mm)
(TR ,
Tool bag 1
Werkzeug-BeuteI NENELF (2.5MM) sovreereens x1 AR — (20XT100mm) =ovveveeneenns X2
Sachet d’outillage CIZYTTIR ceeneeens X1 Hex wrench (2.5mm) 12990050 Sponge sheet 16295014
19406375 Ceramic grease 87099 Imbusschliissel (2,5mm) Schaumgummi-Vlies
Keramikfet Clé Allen (2,5mm) Feuille mousse
Graisse céramique
THREAD ' I
AG LOCK | FARELF (1.50m) - +veeeveees X1 o e Y
Anaerobic Gel #xiE> )l =D e X1 Hex wrench (1.5mm) 50038 AR DT —F (15X150mm) +eeveeereeneees X1
= PN
NOT EDIBLE 7=R5NE A Thread lock 54032 Imb hl (1.5 Sponge tape 16294011
i mbusschitissel (1,5mm) Schaumgummiklebeband
EUDV G TE -ooeen x1 Schraubensicherung Clé Allen (1,5mm) 9
Tool for E-ring Frein-filet Bande mousse
Werkzeug fir E-Ring
Outil pour circlip 20X 120MMAEE T —F (BB) covverevereneeoncenncennes X2
Double-sided tape (black) 50171
Doppelklebeband (schwarz)
Bande adhésive double face (noir)
Ve x1
Wrench 14305026 =
. 13X1]4mmﬁﬁ7-_j (E) ............................ X2
‘ I\Cllltétternschlussel Double-sided tape (white) 19803126
Doppelklebeband (weiB)
Bande adhésive double face (blanc)
CEI:) @: T
O P L FAAVINIE ceeeees X5
ummf; koo - FFELYF ceeeeeens x1 Nylon band 50595 RINAZ)IVF2—T (140mm) «-----+ X2
crewdriver 12990007 g
+Schraubenzieher Box wrench 50038 Nylonband Spiral tube 18000107
Tournevis + Steckschlissel Collier en nylon Spiralschlauch
Clé atube Tube spiralé

e%@
S

"

K ANRTIN=Y, T2 avIN—Y i EDEREFERICIE, SHIHARDHRZI—H— R ETELZEL,
*After Market Service Card is required for purchase of replacement parts or optional parts.
% Die Kunden-Servicekarte wird fir den Kauf von Ersatzteilen oder Zubehérteilen gebraucht.
% La Carte Service Piéces Détachées sert a I'achat de piéces détachées ou optionnelles.

TAMIYA

8



SCANIA
70S8x4/4

1/14 SCALE R/CTRACTOR TRUCK

AFTER MARKET SERVICE

AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please take or
send this form to your local Tamiya dealer so that the parts
required can be correctly identified and supplied. Please
note that specifications, availability and price are subject to
change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie
bitte zur Unterstitzung dieses Formular mit zu lhrem
Ortlichen Fachhéndler. Beziiglich der Angaben, der
Lagerhaltung der Artikel und der Preise sind Anderungen
vorbehalten.

SERVICE APRES-VENTELISTE DE PIECES DETACHEES
Afin de vous permettre de vous procurer des piéces de rechange
Tamiya, amenez cette liste a votre point de vente Tamiya qui ne
manquera pas de vous renseigner. Veuillez noter que les
caractéristiques, disponibilité et prix peuvent changer sans avis
préalable.

PARTS CODE

19335871  Cab (White)

14305702  Chassis Frame (L, R)
10005467 A Parts

10005468 B Parts (Black)

19008208  C Parts (Chassis Parts)
19005933  C Parts (Cross Member Parts)
19007442 D Parts

19007443  E Parts

19008213  F Parts (x2)

10005473 G Parts (Coupler Parts)
19004978 G Parts (R/C Deck Plate)
19007447  H Parts (White)

19115047 J Parts

19115560 K Parts (White)

19115549 L Parts (White)

19115563 M Parts (White)

19115540 N Parts

10115065 P Parts

19115551 R Parts

19115552 S Parts

19225233 T Parts

19225228 U Parts

10445258 *4 V Parts (x1)

19225234 W Parts

10225105 X Parts

10225330 *2 Y Parts (x1)

19225230 Z Parts

19335674 *2 AB Parts (x2)

19007360  AA Parts

19007361 BB Parts

19007362 CC Parts

19007342 DD Parts

19007363  EE Parts

19007444  FF Parts (White)

19007445 GG Parts

19007446  HH Parts

19115558  JJ Parts

19115559 KK Parts

19115562 MM Parts

19115564 NN Parts

19115565 PP Parts

19115566  QQ Parts

19115567  RR Parts (x2)

19115568  SS Parts

19225235 XX Parts

19406376  Platform (Photo-Etched Parts)
17175133  Battery Extension Cable
13555183  Propeller Shaft (Long) (x1)
19400572  Shift Rod

19803091 *4 Rear Tire (Narrow) (x2)
19808176 *2 Tire (Wide) (x2)

17435116  Motor

19335128  Gear Bag

19406368 Metal Parts Bag A

13555182  Axle Lifting Shaft (MA47)
19803450  6x48mm Shaft (MA48 x2)
19804921  Shackle (Small) (MA46 x4)
14035068  Panel Stay A (MA55 x1)
19804920 *2 Front Suspension Stay B (MA54 x2)
19804919 *2 Front Suspension Stay A (MA53 x2)
13451474  Axle Lifting Helix (MA50)
16274007 *6 Bump Stopper (MA49 x1)
19804927 *2 Retumn, Support, Hold Springs (MA41, MA43, ME13 x1)
19805831 *2 2x8mm Cap Screw (MA12 x2)
19804394  2.6x10mm Binding Screw (Black) (MA8 x5)

19805636 *23 3x6mm Screw (Silver) (MA4 x2)

19804159 *2 3x10mm Screw (Black) (MA2 x10)
19805612  3x10mm Cap Screw (MA11 x5)

19804331  3x18mm Cap Screw (MA10 x10)

19804230 *6 2mm Nut (Silver) (MA26 x10)

19804392 *2 3x10mm Tapping Screw (Black) (MA14 x10)
19805662  3x10mm Flanged Tapping Screw (Black) (MA18 x5)
19805991 *4 3mm Lock Nut (Thin) (MA28 x4)

19805896 *5 3mm Nut (Black) (MA25 x10)

19805754 *13 3x8mm Tapping Screw (Black) (MA15 x10)
19805629 *2 3x12mm Tapping Screw (Silver) (MA13 x4)
19808291  3x18mm Step Screw (MA7 x10)

13555110 *2 Steering Shaft (MA37 x1)

19804364 *5 3mm Lock Nut (Black) (MA27 x10)
19804206  5x6.55mm Ball Connector Nut (3mm) (Black) (MA22 x4)
19804495  5x6.8mm Ball Connector Nut (2mm) (MA23 x4)
19805611  5x9mm Ball Connector (MA20 x5)
19805853 *6 3x8mm Screw (Black) (MA3 x5)

19805898 *2 3x12mm Screw (Black) (MA1 x10)
19804161  3x12mm Flanged Tapping Screw (MA17 x10)
12100026  Coupling Bolt (MA38 x1)

14305703  Wear Plate (MA44)

19803455  1x6mm Spring Pin (MA42 x5)

19805818 *2 3mm Washer (Large) (MA29 x5)

19805185 850 Metal Bearing (MA33 x2)

19805622 *13 1150 Metal Bearing (MA32 x2)

19808290  Shackle (Large) (MA45 x8)

19406369  Metal Parts Bag B

12500033  3x105mm Threaded Shaft (MB12 x1)
15495017  Front Axle (MB26 x1)

19805628  3x42mm Threaded Shaft (MB14 x2)
15005067 *6 Damper Spring (MB18 x1)

19808289 *2 3x14mm Step Screw (MB2 x10)

19805859 *8 3x15mm Screw (Black) (MB1 x4)
12685035 *2 3x19mm Link Pin (MB21 x1)

19804923 *4 3x25mm Damper Shaft (MB17 x2)
19804922 *2 Upright Shaft (MB22 x2)

19805897 *3 3mm Flanged Nut (MB4 x10)

19804925 *3 Damper Collar (Black) (MB20 x2)
19804608  3x12mm Flat Screw (MB3 x10)

12500024 *2 3x18mm Threaded Shaft (MB15 x1)
19805755  3x22mm Screw Pin (MB6 x4)

19803451  3x4x9.2mm Spacer (MB7 x2)

19445414 *2 Damper Cylinder (Silver) (MB16 x4)
19805460 *2 Front Leaf Spring (MB23 x2)

19406370  Metal Parts Bag C

15405029 *2 Differential Cover (MC19 x1)

15455002 *2 Ring Gear (MC20 x1)

19805895  3x20mm Screw (Black) (MC1 x10)
13555093  Propeller Shaft (Short) (MC13)

19808223 *10 2x5mm Cap Screw (Silver) (MC2 x5)
19485077 *2 3x4mm Grub Screw (MC3 x6)

19804181 *2 Joint Cup (MC8 x2)

15455065 *3 Bevel Gear Shaft (MC12 x1)

19805458 *2 Differential Shaft (A, B) (MC16, MC17 x1)
19805522  Rear Leaf Spring (MC21 x2)

19403644  Metal Parts Bag D

10445563 *2 4mm Adjuster (2mm) (Black) (MD8 x3)
19804831  4mm Steel Ball Connector (3mm) (MD3 x2)
19443023 *4 2x6mm Screw (MD1 x2)

14305125  Motor Plate (MD18)

19805459  Gear Shaft (A, B) (MD21, MD22 x1)
19415549 1260 Metal Bearing (MD5 x4)

19804926  Shift Spring (MD9 x5)

13505039 10T Pinion Gear (MD12)

13545010 20T Gear (MD10)

13545009 13T Gear (MD11)

19406371 Metal Parts Bag E

12500035  2x75mm Threaded Shaft (ME17)

19808292 *2 3x60mm Screw (ME18 x2)

19805337 *2 Wheel Hub (ME16 x2)

13451473  Metal Jaw (ME20)

19400031  Coupler Plate (A, B), Cab Stay (x3) (ME21, ME23, MG17 x3, etc.)
19805758 *4 2mm Washer (Large) (ME12 x5)

19808228  3x6mm Flat Screw (Black) (ME6 x5)

19805696  3x8mm Countersunk Head Screw (Black) (ME5 x4)
19805557 *2 4mm Flanged Lock Nut (ME10 x4)

13455299  Coupler Nut (ME14 x1)

19804158 *5 2x4mm Screw (ME2 x10)

19808058 *7 2x6mm Tapping Screw (Silver) (MF5 x10)
19805827  3mm Press Nut (ME11 x5)

19808244  3mm Nut (Silver) (ME9 x10)

19445517  Mud Flap (Black) (ME22 x2)

19406372  Metal Parts Bag F

14035040  Front Bumper Stay (MF8)

19804200  3x10mm Countersunk Head Screw (Black) (MF1 x10)
19803452  2x10mm Cap Screw (Black) (MF3 x10)
19803453  2x12mm Cap Screw (Black) (MF2 x10)
19805684 *3 3x12mm Grub Screw (MF6 x2)

19406373  Metal Parts Bag G

19443329  Side Guard Stay (Inner Body Stay) (MG16 x10)
15395054 *4 L-Shaped Stay (MG13 x1)

19804431  8x3mm Magnet (MG11 x5)

19805854 *2 2x3mm Truss Screw (MG5 x3)

19803454  2x15mm Cap Screw (Black) (MG8 x10)
19808013 *4 3x6mm Cap Screw (MG7 x2)

19804155  3x14mm Cap Screw (MG6 x4)

19805191  1.5mm E-Ring (MG9 x5)

19804511 3x4mm Screw (MG1 x10)

19804610  Dowel Ring (MG14 x4)

19406374  Support Leg Parts Bag

19808186  3x132mm Threaded Shaft (MH1 x2)

19406375 Tool Bag

11421856  Stickers

11421811 Metal Transfers

50380  *4 E-Ring Set (MB5 x12, MC5 x7, etc.)
50573 *3 2x8mm Tapping Screw (ME8 x10)

50575 2.6x10mm Tapping Screw (MA16 x5)
50586 3mm Washer (MA30 x15)

50588 2mm E-Ring (MB5 x15)

50590 4mm Ball Connector (2mm) (MA24 x5)
50592 5mm Ball Connector (MA21 x10)

50596 *2 5mm Adjuster (Medium) (MB9 x6)
50602 *2 Differential Bevel Gear Set (MC9 x2, MC10 x3, MC11 x1, etc.)

50797 5mm Adjuster (Short) (MB10 x8)

51000 Hi-Torque Servo Saver (Black) (Q Parts, BA39 x1, BA40 x2, etc.)
51111 4mm Adjuster (3mm) (MH2 x8)

51211 3x5mm Flat Screw (MG4 x5)

51283 5mm Adjuster (Long) (MB8 x8)

51537 6mm Snap Pin (MG12 x15)

53008  *2 1150 Ball Bearing (MC6 x4)

53587 5x7x0.3mm Shim (MA31 x10, etc.)

56536 ZZ Parts (Driver Figure)

10309 *2 2mm Washer (Small) (MF7 x20)

10323 *2 2x8mm Truss Screw (ME7 x10)

84195 3mm O-Ring (Black) (MA35 x10)

89835 3x100mm Threaded Shaft (MVB13 x2, etc.)
94802  *7 2x5mm Truss Screw (MA9 x10)

A number with the symbol(*) shows the quantity of that Parts
Code required to fully kit out one model.

55

56371 Scania 8x4/4 (11057661)



	56371_Part_list_P01EDT[01]
	56371_Part_list_P02EDT[02]
	56371_Part_list_P03EDT[03]
	56371_Part_list_P04EDT[04]
	56371_Part_list_P05EDT[05]
	56371_Part_list_P06EDT[06]
	56371_Part_list_P07EDT[07]
	56371_Part_list_P08EDT[08]
	P55 new

